SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 12/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectri L
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks
e _$PURIOUS LINE_ABS PABS INE_ABS
-10 4
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 -30 dBm
-40 dBm
= - o~ prsere
— -50 dBm
P
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 625.51724 MHz -59.69 dBm -46.69 dB 30.000 MHz 690.000 MHz 100.000 kHz 611.99400 MHz -59.73 dBém -46.73 dB
725,000 MHz 1.000 GHz 100.000 kHz 850.13736 MHz -59,13 dBm -46,13 dB 725,000 MHz 1,000 GHz 100.000 kHz 926.51099 MHz -59.05 dBm -46,05 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63884 GHz -48.64 dBm -35.64 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.92977 GHz -48.34 dBm -35.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -44,03 dBm -31.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92926 GHz -44,23 dBm -31.23 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.08948 GHz -47.67 dBm -34.67 db 7.000 GHz 9,000 GHz 1.000 MHz 8.07008 GHz -47.75 dBm -34.75 d&
{ 1 J o ( )it J

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

@1 Avgrwr
Limit rwrk PARS
Ine SPURIOUS LINE ABS PABS
-10 difE—
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
" _’#u-_.—-——{ Y
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 623.53823 MHz -59.69 dBm -46.69 dB
725,000 MHz 1.000 GHz 100.000 kHz 874.86264 MHz -59.07 dBm -46,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897576 GHz -48.37 dBm -35.37 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -43.99 dBm -30.99 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.57411 GHz -47.54 dBm -34.54 db
il
L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectri

Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks
e _$PURIOUS LINE_ABS PABS INE_ABS
-10 4
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 -30 dBm
-40 dBm
— e ] P
— 50 dem et et
LR
-
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 609.02549 MHz -59.67 dBm -46.67 dB 30.000 MHz 690.000 MHz 100.000 kHz 625.51724 MHz -59.55 dBm -46.55 dB
725,000 MHz 1.000 GHz 100.000 kHz 948.48901 MHz -59,11 dBm -46,11 dB 725,000 MHz 1,000 GHz 100.000 kHz 976.78571 MHz -59.02 dBm -46,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.56636 GHz -48.52 dBm -35.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95776 GHz -48.31 dBm -35.31dB
3.000 GHz 7.000 GHz 1.000 MHz 5.85339 GHz -44,18 dBm -31.18 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.84589 GHz -44,31 dBm -31.31 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.13547 GHz -47.43 dBm -34.43 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.10097 GHz -47.66 dBm -34,66 d&
{ 1 J L] ( )| J
10:5 1. 10:5

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Limit rwrk PARS
10 4dpe_SPURIOUS LINE ABS PABS
. I
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
ol
50 dem .
coda
70da
80da
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 633.76312 MHz -59.87 dBm -46.87 dB
725,000 MHz 1.000 GHz 100.000 kHz 971.01648 MHz -58,99 dBm -45,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85876 GHz -48.48 dBm -35.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97125 GHz -43.91 dBm -30.91 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.56611 GHz -47.78 dBm -34.78 dB
il
L L J L
10:58:53

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band

12 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectri

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

SGL Count 100/100

Ref Level 0.00 dBém

Offset 10.70 dB

Mode Auto Swesp

L2018

11:04

@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks
e _$PURIOUS LINE_ABS PABS INE_ABS
-10 4
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 -30 dBm
-40 dBm
Rt e
e, =5 50 dBm e
S
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 620.23988 MHz -59.73 dBm -46.73 dB 30.000 MHz 690.000 MHz 100.000 kHz 641.67916 MHz -59.66 dBm -46.66 dB
725,000 MHz 1.000 GHz 100.000 kHz 936.12637 MHz -59,10 dBm -46,10 dB 725,000 MHz 1,000 GHz 100.000 kHz 969.09341 MHz -59.07 dBm -46,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63184 GHz -48.39 dBm -35.39 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.56386 GHz -48.44 dBm -35.44 dB
3.000 GHz 7.000 GHz 1.000 MHz £.81290 GHz -44,38 dBm -31.38 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.76490 GHz -44.,20 dBm -31.20 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.56661 GHz -47.64 dBm -34.64 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.06698 GHz -47.73 dBm -34.73 d&
{ 1 J L] ( )|

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

@1 Avgrwr
Limit rwrk PARS
Ine SPURIOUS LINE ABS PABS
-10 difE—
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
—
1 "y
R
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 626.50675 MHz -59.47 dBm -46.47 dB
725,000 MHz 1.000 GHz 100.000 kHz 847.93956 MHz -59,04 dBm -46,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88425 GHz -48.44 dBm -35.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97575 GHz -44,23 dBm -31.23 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.56461 GHz -47.60 dBm -34.60 dB
il
L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectri L
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks
e _$PURIOUS LINE_ABS PABS INE_ABS
-10 4
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
-
] R et =
-50 dBm
coce
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 628.48576 MHz -59.77 dBm -46.77 dB 30.000 MHz 690.000 MHz 100.000 kHz 639.04048 MHz -59.78 dBm -46.78 dB
725,000 MHz 1.000 GHz 100.000 kHz 986.67582 MHz =-59,00 dBm -46,00 dB 725,000 MHz 1,000 GHz 100.000 kHz 894.64286 MHz -59.06 dBm -46,06 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897526 GHz -48.25 dBm -35.25 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96926 GHz -48.38 dBm -35.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.79590 GHz -44,22 dBm -31.22 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -44,22 dBm -31.22 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.14296 GHz -47.57 dBm -34.57 db 7.000 GHz 9,000 GHz 1.000 MHz 7.57061 GHz -47.74 dBém -34.74 d&
{ 1 J L] ( )| J

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

@1 Avgrwr
Limit rwrk PARS
10 4dpe_SPURIOUS LINE ABS PABS
. I
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
."Jﬁ_w .
-50 derr
Sadda
-70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 625.18741 MHz -59.82 dBm -46.82 dB
725,000 MHz 1.000 GHz 100.000 kHz 901.51099 MHz -59,06 dBm -46,06 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86526 GHz -48.34 dBm -35.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.83740 GHz -44,13 dBm -31.13 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.58961 GHz -47.63 dBm -34.63 dBb
il
L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FG972205

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0213
40 Normal Voltage 0.0305
30 Normal Voltage 0.0086
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0342
0 Normal Voltage 0.0083

-10 Normal Voltage 0.0049 PASS
-20 Normal Voltage 0.0096
-30 Normal Voltage 0.0438
20 Maximum Voltage 0.0352
20 Normal Voltage 0.0048
20 Battery End Point 0.0045

Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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samranas. FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 38

Peak-to-Average Ratio

Mode LTE Band 38/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.48 5.04 4.14 6.72
Middle CH 3.51 5.04 4.20 5.97 PASS
Highest CH 3.65 4.96 4.23 5.88
Mode LTE Band 38/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.28 6.52 - -
Middle CH 5.01 6.41 - - PASS
Highest CH 5.42 6.49 - -
TEL : 886-3-327-3456 Page Number : A38-10f 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 38/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 1.MOV.2018 01:24:47

pectrum i pectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP
(@153 view
=
— a S X
T N T
00 - 00 -
RS N
1E e 1E 3 T
\\
N 3 N

1E- - 1E- \1 -

CF 2.58 GHz Mean Pwr + 20.00 dB CF 2.58 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 18.22 dem 2172 dbm 3.50 d8 2.58 0B 3.42 0B 48 08 3.51 08 Trace 1 | 18,88 dbm 24,60 dBm 5.92 d8 2.38 d8 4.23 d8 5.04 d8 5.62 08
e e
L ] J L - L ] WRRR we

Date: 1.MOV. 2018 01:26:21

Middle Channel / 1RB

Middle Channel / Full RB

Date: 1.MOV. 2018 01:25:51

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
= i i B
| 5 Y 5
00 - 00 - -
5 \ 5
1E- L 1E-
it % it
b
1E- - 1E- -
CF 2.595 GHz Mean Pwr + 20.00 dB CF 2.595 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 18.26 dem 21,78 dbm 3.52 da 2.61 08 3.45 0B 3.51 08 57 d8 Trace 1 [ 18,94 dbm 24,72 dbm 5.78 d8 2.41d8 4.26 d8 5.04 d8 59 d8
— _— e
L )i J [ L )i (I

Date: 1.MOV. 2018 01:28:01

Highest Channel / 1RB

Highest Channel / Full RB

Date: 1.MOV.2018 01:28.26

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db

o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz

TRG:IFP TRG:IFP

(@153 view (@153 view
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1E- - - 1E- \|

CF 2.61 GHz Mean Pwr + 20.00 dB CF 2.61 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 18.31 dem 21,99 dbm 3.68 d8 2.75 0B 3.57 0B Trace 1 [ 18.97 dem 2441 dBm 5.45 d 2.52 d8 4.35 d8 4.95 d8 25 d8
e e
~ I 4 -

L JL

Date: 1.MOV. 2018 01:26:01

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e% FCC RADIO TEST REPORT Report No. : FG972205

SPORTON LAB.

LTE Band 38 / 20MHz / 16QAM
Lowest Channel / 1RB Lowest Channel / Full RB

pectrum i pectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
308 AQT 2ms ® RBW 20 MHz A 308 AQT 2ms ® RBW 20 MHz
= o,
0.0 —~ 0.0 - ——
. o
s . \
1E N 1E T N
|
1
1E- - 1E-
CF 2.58 GHz Mean Pwr + 20.00 dB CF 2.58 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 c 'y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 17.39 dem | 2151 dBm 4.12 da 2.96 dB 4.09 d& .14 dB 4.14 dB Trace 1 [ 17.04 dBr 24,65 dim 7.60 dB 3.62 d8 5.68 d8 5.72 d8 7.33 d&
— —
J [ L )i ] W e

L JL

Date: 1.MOV.2018 01:18:07

Middle Channel / 1RB Middle Channel / Full RB

Date: 1.MOV.2018 01:12:20

Ref Level 30.00 dém  Offset 11,90 db. Ref Level 30.00 dém  Offset 11,90 db.

o att 30d8 AQT 2ms @ RBW 20 MHz 30d8 AQT 2ms @ RBW 20 MHz
0. —
S S
00 - - 00 -
it B it
= N =
1E4 - 1E4 - -
\; N \;

1E- - 1E- {
CF 2.595 GHz Mean Pwr + 20.00 dB CF 2.595 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 17.53 dem 21609 dbm 4.17 d8 2.99 6B 412 0B .20 0B +.23 08 Trace 1 [ 17.91 dem 2467 dbm 5.75 d8 2.99 d8 4.99 da 5.97 da 5.58 0B
— _— e
[ L )i ] SRR e

L JL J

Date: 1.MOV.2018 01:18:53 Date: 1.MOV.2018 01:20:23

Highest Channel / 1RB Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
o,
0o — 0o - e
RS RS
1E e 1E ! T
\
¥
u u ;
I
1E- ‘i - 1E- j -
CF 2.61 GHz Mean Pwr + 20.00 dB CF 2.61 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | | oo |
Trace 1 [ 17.56 dbm 2178 dem 4.22 da 3.04 0B 417 0B 8 B Trace 1 [ 18,12 dém 24,56 dBm 5.44 d8 3.10 d8 4.99 da 5.29 0B
e e
L L )i ] L.

L JL

Date: 1.MOV.2018 01:24:15

Date: 1.MOV. 2018 01:2251

TEL : 886-3-327-3456 Page Number 1 A38-3 of 41
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 38/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum t Spectrum t"‘?
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
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CF 2.58 GHz Mean Pwr + 20.00 dB CF 2.58 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | 1% | 0.01% | Mean | Peak | crest | 10% | 105 | | |
Trace 1 | 16.33 dem 2160 dBm 5.27 d8 3.04 0B 5.16 0B Trace 1 | 16,94 dbm 24,95 dbm 8.01 d8 3.22 d8 5.25 d8
e e
~ I 4 ~ I 4 )

Date: 1.MOV.2018 01:03.48

Date: 1.MOV.2018 01:05:07

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 11,90 d&

Ref Level 30.00 dém  Offset 11,90 d&

o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
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G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 | 16.54 dbm 21,57 dbm 5.03 d8 .07 68 +.96 0B Trace 1 [ 16,94 dbm 24,77 dbm 7.84 d8 3.16 d8 5.16 d8 5.41 d8 7.28 08
— — —_—
L L J L L J

Date: 1.MOV.2018 01:08.04

Date: 1.MOV.2018 01:08:43

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 11,90 d&
30ds AQT 2ms @ RBW 20 MHz

Ref Level 30.00 dém  Offset 11,90 d&
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B ~
00 - 00 — -
= X 4
= & RS
. X -
1E = 1€ 3 =
i E N E
S
\
u u +
1E- - 1E- \
: !
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G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 16.28 dem 2170 dBm 5.42 d8 3.19 6B 5.30 dB Trace 1 | 16.96 dbm 24,63 dBm 7.67 d8 3.22 d8 5.22 d8 5.49 d8 7.25 08
e e
~ I 4 ~ I 4 -

Date: 1.M0V.2018 01:10:00

Date: 1.MOV.2018 01:10:57

TEL : 886-3-327-3456

FAX . 886-3-328-

4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - 491 | 495 | 963 | 973 | 1439 | 14.12 | 18.98 | 18.66
Middle CH - - 494 | 492 | 961 | 975 | 14.36 @ 14.24 | 18.86 | 18.70
Highest CH - - 490 | 483 | 963 | 9.67 | 14.30 | 14.45 | 18.62 | 18.62
Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - 4.85 - 9.73 - | 1427 18.62
Middle CH - - 4.84 - 9.63 - 1433 18.98
Highest CH - - 4.83 - 9.65 - | 14.42 18.82
TEL : 886-3-327-3456 Page Number 1 A38-5 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 38

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I

Date: 1.MOV.2018 08:48:27

&3 pectrum &3
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 12.86 dbm)| MI[1] 11.62 abm|
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d =) y V) d
o 7 b A e hY 524.7) n / i AT A T T "G-!w?f“’“’\\ 520.2]
ad ! 04 .
/ \
! / 1y
-tod - -10d -
i ¥
20 d A 20 d )
Lo A Uiy Py
'S il o a A, v ’\“mf\f"\ﬂ |
PORRATNS o 7] b e | SamaT
40 d -40 de
50 d -50 di
&nd 60 d
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,573949 GHz 12.86 dBm nd@ down 4.905 MHz M1 2.57219 GHz 11.62 dBm nd@ down 4,945 MHZ
TL 1 2,570012 GHz -13.00 dém nd8 26.00 dB TL L 2,570022 GHz -14,70 dam n 26.00 dB
T2 1 2,574918 GHz -12.98 dém Q factor 524.7 T2 1 2.574968 GHz -14.64 dBm Q factor 520.2

J

L U

Date: 1 NOV.2019 08:45.38

J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I

Date: 1.MOV. 2019 08:50:11

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 2.94 dBm| ™M1[1] 11.05 aBm}
2.59695800 GHz 2.59445100 GHz
20 20
nd 26.00 dB| o nd 26.00 dB|
. Bw . . 4.935000000 MHz| " . By 4.915000000 MHz|
o ™" “ 7 o 526.2 n RS ST (e 527.9)
od 7 T od
| \ i
04 1! - -10d _‘.j
¥
/ \ i \
20d 1 4 20d
/ | J’ \
P | /
30
T Y F \ / i
AYAYS Ny A ) SRRV SNy SN .
40 df - -40 d AR snl
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,596958 GHz 12.94 dBm nd@ down 4.935 MHz M1 2.594451 GHz 11.85 dBm nd@ down 4915 MHZ
T 1 2,592532 GHz -12.93 dbm nd8 26.00 dB TL L 2,592542 GHz ~14.24 dBm nd8 26,00 d8
T2 1 2,597468 GHz -13.33 dém Q factor 526.2 T2 1 2.597458 GHz -14.12 dBm Q factor 527.9

J

L U

Date: 1 NOV.2019 085022

J

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.27 dBm| mili] 11.63 dBm|
2.61874900 GHz, 2.61928800 GHZ,
e ndB 1 26.00 dB| & ndB M1 26.00 dB)|
A B X 4.895000000 MHZ Bw 4.825000000 MHZ]
10d - = A, ay Vb 10 d = e Pran 1\
i w Gfactsr 535.0) Vs i il Qfatit \" ”‘! 5428
0 di 0 { \
10 d £ 10d /
- " E f
20 d [ 20 di [
. A Ao I \ P \ o~
) A KT LRV A et I Wi’ V1
ERT - . E # + T
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6175 GHz 1001 pts Span 10.0 MHZ CF 2.6175 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2618749 Ghz 13.27 dém ndB down 4.655 MHz ML 2.619288 GHz 11.63 dém ndB down 4,525 MHz
T1 1 2. 615062 GHz -13.00 dém nds 26.00 d8 T1 1 2.615082 GHz -14.51 d8m nds 26.00 da
T2 1 2,619953 GHz -13.03 dém Q factor 535.0 T2 1 2.619908 GHz -14.58 dém Q factor 542.8
L ) - L )i ) L

Date: 1.NOV.2019 08:50:55

Cate: 1.NOV.2019 08:51.06

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 38

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I

Date: 1.MOV.2018 08:51:38

J

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.90 dBm) ™M1[1] 13.03 dBm)
2.5764990 GHz 2.5728420 GHZ]
= B 26.00 dB @ x nd 26.00 dB
- A r " B 5 GRMIO DR M i 0d Waa ¥ B 5 FRMIDO IR M 12
7 Q factor 267.5 I3 Q factol 264.4
od / A 0 di
| | f
10 df 10 } ;
/ 1 \
20 df ) - 20 df ‘\
\ ~A\ Ao A
Tav P, v [ Pl Wl AV I
a0.din- - AT a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.576499 GHz 14,90 dBm nd8 down 9.63 MHz ML 2.572842 GHz 13.83 dam nd8 down 9.73 WHz
T 1 2,570185 GHz -10.75 dBm nd8 26.00 dB TL L 2,570105 GHz -11.77 dam n 26,00 d8
T2 1 2,579815 GHz -11.92 dam Q factor 267.5 T2 1 2.579835 GHz -12.06 dém Q factor 264.4

L U

Date: 1 NOV.2019 085149

J

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 3.77 dBm)| ™M1[1] 14.42 dBm)
3 2.5976170 GHZ]
= I nde 26.00 dB| @ 26.00 dB|
» —— .y B e 9.610000000 MHz| . ~ BN 9.750000000 MHz
w 7 E QYatror Y 270.1 n v o+ ¥ factor \ 266.4
[ \ \
d \ P !
[ ; ‘! o i T
Y2
104 - l‘ 204 = T
\
204 L 204d [ \
~ \/'\\’f\‘ A A - ad \
e i i ~0.Ben g A
A
40 d 40 d -
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2505059 GHz 13.77 dam nd8 down 9.51 MHz ML 2,507617 GHz 14,42 dBm nd8 down 9.75 WHz
T 1 2,590205 GHz -12.10 dbm nd8 26.00 dB TL L 2,500205 GHz -10.98 dBm nd8 26,00 d8
T2 1 2,599815 GHz -12.08 dém Q factor 270.1 T2 1 2.569955 GHz -11.57 ddm Q factor 266.4
L U J wa L JU J

Date: 1.MOV.2018 085222

Date: 1 NOV.2019 085233

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

Date: 1.NOV.2019 08:53.06

J

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.44 dBm| mili] 14.60 dBm|
2.6173780 GHZ| 2.6177170 GHz
e ndby 26.00 dB & ndB /"‘ 26.00 dB
g r o, o L
w0 o ol PNWAN T Ao 9.630000000 MHz wd _ e L BUr N 9.670000000 MHz
Fi Q factor \\ 271.8) i Q factor \ 270.7
od I Y 0d |
-od '3 \’ 10 !
20 d 4 - 20 di -
o = = e
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2617378 GHz 15.44 dBm ndB down 9.63 MHz ML 2.817717 GHz 14.60 dBm ndB down 9,67 MHZ
TL 1 2610185 GHz -11.10 dém ndé 26.00 dB TL 1 2.610185 GHz -11.69 dém ndé 26.00 d8
T2 1 2619815 GHz -11.10 dém Q factor 2716 T2 1 2.619855 GHz -11.91 dém Q factor 270.7

L )i

J

Cate: 1.NOV.2019 085317

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 38

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.05 dBm) ™M1[1] 12.53 dBm)
2.5814560 GHz 2.5732140 GHZ]
= ndBM1 26.00 dB @ M1 nd 26.00 dB
» By, Fo n 14386000000 MHz| . X e 14.116000000 MHz
W 7 7 \ ftatror” "\ 179.4 n f[ i AT ‘.2"1.11'.\17%"'\""". 182.3
o4 0d
[ I
! 2l |
10 df % 10 d - f
20 di Y
Y T
i s Lo
o pYvas 30, gl f ]
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.5775 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.581456 GHz 13.05 dam nd8 down 14.386 MHz ML 2,573214 GHz 12,53 dam nd8 down 14,116 MHz
T 1 2,570367 GHz -12.30 dbm nd8 26.00 dB TL L 2,570457 GHz -13.77 dbm n 26,00 d8
T2 1 2,584753 GHz -13.12 dém Q factor 179.4 T2 1 2.584573 GHz -14.18 dém Q factor 182.3

L I

Date: 1.MOV.2018 08:53.48

J

L U ]

Date: 1 NOV.2019 08:54.00

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.6a dBm) ™M1[1] 12.04 dBm)
2.5974880 GHz 2.5917030 GHz]
= 'gcm 26.00 dB| @ ndB 26.00 dB|
. BN 14.356000000 MHz| " [ - ?w . 14.236000000 MHz
o 7 R QTactov \‘A\ 180.9 n I AR Taesertk 182.1
o d J | 0 di |
1 ]
-10 . -10 d .
I !
20 d ¥ 20 di ‘J
L .y A F AN -
. - by et Tk ProngI oty 1A =
30 g8 ] =0 A= L
40 df -40 di
50 df 50 d
&nd 60 d
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,597488 GHz 13.63 dBm nd@ down 14.356 MH2 M1 2.591703 GHz 12.84 dBm nd@ down 14,236 MHZ
T 1 2,587717 GHz -12.06 dBm nd8 26.00 dB TL L 2,587927 GHz -14.06 dam nd8 26.00 dB
T2 1 2,602073 GHz -14.06 dBm Q factor 1B0.9 T2 1 2.602163 GHz -13.28 dém Q factor 182.1
L U wa L JU J

Date: 1.MOV.2018 08:54.33

J

Date: 1 NOV.2019 0854 44

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.08 dBm| 11.69 dBm|
2.6130690 GHZ| 2.6154670 GHz
e ,Fl ndB 26.00 dB & 26.00 dB
nl are An B A A 14.206000000 MHz o}; 14.446000000 MHz
10 di s W/ N ALY 10 d E 7 pa e - s
f T A rfactor N 182.9 A T facktiner sy 181.1
0d ] ool l\
T
BUE! i -10d
20 d |
A’ b A, N e M
A VA e \ o And] S e -
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2613069 GHz 14.08 dBm ndB down 14.256 MHz ML 2.615467 GHz 11,69 dBm ndB down 14445 MHz
T1 1 2605397 GHz -11.78 dém nds 26.00 d8 T1 1 2.605427 GHz -15.88 dam nds 26.00 da
T2 1 2619693 GHz -11.62 dém Q factor 162.5 T2 1 2.619873 GHz -14.58 dém Q factor 181.1
L ) - L )i ) L

Date: 1.NOV.2019 08:55:17

Cate: 1.NOV.2019 085528

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.61 dBm) ™M1[1] 10.67 dBm)
2.5611190 GHz 2.5765630 GHz]
= ML ndB 26.00 dB @ ndB 26.00 dB
w0 ) Bur, 18.981000000 MHz| 0d ¥ Bu 18.661000000 MHz
,rh AT A ST e datton A0 136.0 TR [T Qe prn| 138.1
\ \
o d | ! 0 di |
10 df ',‘ 10 o - L
] 1 i
20 d jd 20 di ]
WOLTAYAL i ~ P YAt b v
W ! o
VA | ongnf, s
A g e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.50 GHz 1001 pts Span 40.0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.581119 GHz 12.61 dam nd8 down 18.981 MHz ML 2.576563 GHz 10.67 dam nd8 down 18,661 MHz
T 1 2,570529 GHz -13.28 dBm nd8 26.00 dB TL L 2,570649 GHz -15.25 dbm n 26.00 dB
T2 1 2,58951 GHz -13.40 dBm Q factor 136.0 T2 1 2.589311 GHz -14.30 dBm Q factor 138.1

L I ]

Date: 1.MOV.2018 08:56:00

L U ]

DCate: 1 NOV. 2019 085611

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.80 dBm) ™M1[1] 11.70 dBm)
2.5958390 GHz 2.5929220 GHz]
20 20
26.00 dB n nd 26.00 dB
104 18.861000000 MHz| 10 4 Bwe 18.701000000 MHz
I w\/_m i 137.6) W N TV A W LY \\'Y)'?’hclmmd-\; ey 138.6
v f o f 1
ad| i { 32
10 df o -10 { +
L
204 y 20d L\
N /
s wpichmad Wl P! . i PN \
A A 4 I T,
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,505839 GHz 11.80 dam nd8 down 18.861 MHz ML 2,502922 GHz 11.70 dam nd8 down 18,701 MHz
T 1 2,585609 GHz -13.56 dm nd8 26.00 dB TL L 2,585649 GHz -14,37 dm nd8 26,00 d8
T2 1 2604471 GHz -14.39 dBm Q factor 137.6 T2 1 2.604351 GHz -13.85 dém Q factor 138.6

L it J -

Date: 1.MOV.2018 08:56:44

L U ]

Date: 1 NOV.2019 0856 55

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.68 dBm| mili] 10.72 dBm|
2.6161540 GHZ| 2.6105190 GHz
e ndB  py; 26.00 dB & ndB 26.00 dB
04 Ba X 18.621000000 MHz 104 Y Bui 1B.621000000 MHz
’m AT T a7 i Tbtor 140.5 f D ST A, (Va2 ?l;wﬁmﬁn Peseny 140.2
- W
od / od f !
BUE! -10d JI.
20 d 20 di -
M ] A onrn) il i it diof” Lmnn M B
Y i |l ! 3 Y WL I
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2616154 Ghz 11.68 dém ndB down 18.621 MHz ML 2.610519 GHz 10.72 dBm ndB down 18,621 MHz
TL 1 2.600689 GHz -12.72 dém ndé 26.00 dB T1 1 2.600689 GHz -15.07 dém nds 26.00 da
T2 1 2619311 GHz -12.39 dém Q factor 140.5 T2 1 2.619311 GHz -15.10 dém Q factor 140.2

L J

Date: 1.NOV.2019 08:57.28

L )i ] -

Cate: 1.NOV.2019 0857.39

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 38

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.01 dBm) ™M1[1] 11.50 dBm)
2.57901900 GHz 2.5771180 GHz]
20 20
41 ndB 26.00 dB ngg 26.00 dB
104 B 4.845000000 MHz| 10 4 By - 9.730000000 MHZ|
/ VAT A VLV - R m\ 531.1 7 " W Hfacot ™™ 264.9)
o ] T od 1
10 df L 4“_‘ -10 di
[ \
20 df fll \ 20 df i
\ - /\\ﬂI e
NS Lo n o~ P b
T Ee bty =0
-40 di
50 d S0 d
-6 df -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.573019 GHz 12.01 dam nd8 down 4.845 MHz ML 2.577118 GHz 11.50 dam nd8 down 9.73 WHz
T 1 2,570072 GHz 14,06 dam nd8 26.00 dB TL L 2,570125 GHz -14.72 dbm n 26,00 d8
T2 1 2,574918 GHz -13.47 dBm Q factor 531.1 T2 1 2.579855 GHz -15.07 dam Q factor 264.9
L U J wa L JU J L]

Date: 1.MOV. 2019 08:58.01 Date: 1 NOV.2019 08.56.06

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 2.21 dBm)| ™M1[1] 12.42 dBm)
2.59550000 GHz 2.5931620 GHZ]
= M1 ndB 26.00 dB @ [ nd 26.00 dB
w0 T Bw 4.835000000 MHz| 0d - By 9.630000000 MHz
T 536.8 I bi sl ke G Ry 269.3
od f 0d / |
-10 df "f -10 de 4 k
20 d - 20 d I 1‘
] J |
s A Ar o )
WU [ R DA
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.505509 GHz 12.21 dam nd8 down 4.835 MHz ML 2.503162 GHz 12.42 dam nd8 down 9.63 WHZ
T 1 2,592552 GHz -13.63 dam nd8 26.00 dB TL L 2.550185 GHz -12.87 dbm nd8 26,00 d8
T2 1 2,597388 GHz -13.75 dém Q factor 536.8 T2 1 2.599815 GHz -14.04 ddm Q factor 269.3
L U J wa L JU J L]

Date: 1.MOV.2018 08:58.22 Date: 1 NOV.2019 085628

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.03 dBm) ™M1[1] 11.68 dBm)
2.61867900 GHz 2.6184770 GHz
= ndfy 26.00 dB @ 26.00 dB
w0 Buy 4.825000000 MHz| 0d 9.650000000 MHz
YA f‘.ﬂ.\.m,r.",»\ 542.7 T il G 271.3
{
od 0 d
T i |
10 d L -10 di - —-
7 v s
! A /
20 d ] 20 d i
g A It /
. /- f“\‘f\ 2\ i e e Y k'\f\ I A
AR T s it v
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.618679 GHz 11.03 dam nd8 down 4.825 MHz ML 2.518477 GHz 11.68 dam ndB_down 9,65 MHZ
TL 1 2,615082 GHz -14.69 dam nd8 26.00 TL L 2.610165 GHz -14,67 dam 26,00 d8
T2 1 2,619908 GHz -15.11 dém Q factor 542.7 T2 1 2.619815 GHz -13.33 dém 271.3
L U J wa L JU J L]
Date: 1. NOV. 2018 08:58 44 Date: 1.NOV.2018 08:58 50

TEL : 886-3-327-3456 Page Number 1 A38-10 of 41
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 38

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 10.85 dBm) ™M1[1] 10.14 dBm)
2.5784890 GHz 2.5875120 GHz]
20 20
o ndB 26.00 dB nd 26.00 dB
104 B 14.266000000 MHZ| 10 4 B 18.621000000 MHz
RV . Vmar ety 180.7, f;w ,Vn\,w,f\f [ ISRV /Q-Nl:l'oplv 139.0)
o4 ! 0 di f
-tod i -10d T !I
204 4 20d |
I 1 I v
PRSP PR P A g . \
40 dare e |~a/dee T —
Y RRATETE Se
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,578489 GHz 10.85 dBm nd@ down 14.266 MHz M1 2.587512 GHz 10.14 dBm nd@ down 18,621 MHZ
T 1 2,570427 GHz -15.59 dm nd8 26.00 dB TL L 2,570669 GHz -16.05 dBm n 26,00 d8
T2 1 2,584693 GHz -14.70 dBm Q factor 1B0.7 T2 1 2.589311 GHz -14.19 dBm Q factor 139.0

L I

Date: 1.MOV.2018 08:00:12

J

L U

Cate: 1 NOV.2019 08.:01.17

J

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.52 dBm) ™M1[1] 10.65 dBm)
2.5934720 GHz 2.5971560 GHz]
= nd 26.00 dB @ nd 26.00 dB
104 B 14.326000000 MHz| 10 4 " B 18.981000000 MHz
!n Ve ¥ 7 AT '~'Q‘Td\.wn,’*w‘,v,! 181.0) ; e f.k_m"» INEWETS (W rﬂl\'“""““v\w,"‘r“'wl 136.8
od 0d +
; 4 ‘ ’ \
-10 3= -10 d
7 ¥ ¥ ¥
20 df " T 20 df + ¥
i) A s Y g o [
. 7 AT R < GawwATav "
R S vATa" .
40 df 40 de S
50 df 50 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,593472 GHz 11.52 dBm nd@ down 14.326 MH2 M1 2.597158 GHz 10.65 dBm nd@ down 18,981 MHZ
T 1 2,587897 GHz -14.50 dBm nd8 26.00 dB TL L 2,585609 GHz -15.38 dbm nd8 26,00 d8
T2 1 2,602223 GHz -14.99 dBm Q factor 1B1.0 T2 1 2.60459 GHz -15.69 dBm Q factor 136.8

L I

Date: 1.MOV.2018 08:00:33

J

L U

Date: 1 NOV.2019 08.01.39

J

Highest Channel / 15MHz / 64QAM

Hig

hest Channel /

20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.03 dém| mili] 10.15 dBm|
2.6132790 GHZ| 2.6153150 GHz
e o ndB 26.00 dB & 26.00 dB
04 ¥ Bu 14.416000000 MHz 104 18.821000000 MHz
( AT RV f‘*\/"\‘ 181.3] .,V.'u.,'\.u Y 139.0|
0 b 0 -
/ | |
4 N 3 4
-0 T te -10 i3
20 d f | o 7
21 ~ | a1 T
. P S Wi A s .
B ; y i “ PR
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2613279 Ghz 11.03 dém ndB down 14.416 MHz ML 2.615315 GHz 10.15 dBm ndB down 18,621 MHz
T1 1 2605277 GHz -14.89 d8m nds 26.00 d8 T1 1 2.60049 GHz -16.09 dam nds 26.00 d8
T2 1 2619693 GHz -14.63 dém Q factor 161.3 T2 1 2.619311 GHz -13.51 dém Q factor 135.0
L ) - L )i ) L

Date: 1.NOV.2019 09:00:55

Cate: 1.NOV.2019 09.0201

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

Occupied Bandwidth

Mode LTE Band 38 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 449 | 449 | 9.03 | 9.05 | 13.43 | 13.43 | 17.86 | 17.86
Middle CH - - - - 447 | 448 | 893 | 895 | 13.40 | 13.43 | 17.94 | 17.82
Highest CH - - - - 450 | 450 | 9.01 | 9.03 | 13.40 H 13.40 | 17.90 | 17.90

Mode LTE Band 38 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.47 - 9.03 - | 1346 17.82 | -
Middle CH - - - - 4.50 - 9.03 - | 1337 17.86 | -
Highest CH - - - - 4.50 - 8.99 - | 1346 17.90 -

TEL : 886-3-327-3456 Page Number 1 A38-12 of 41

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 38

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 12.26 dBm)
- - 2.57266000 GHz
Occ B 4.485514486 MHz m Occ B 4.485514486 MHZ
d 7L o I d X I T
0 & o g 7 10 ), A AT LA v ey
| \
04 / \ 04
/ \ / |
-10 df 4 -10 d
f \
20d 20d ] 1
n P N,
/ o N f " Ay Wt |
=300 o Vi ) Ty
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.57236 GHz 13.04 dam ML 2,57266 GHz 12,26 dam
T 1 2,5702722 GHz 7.79 dBm Oce Bw 4,485514456 MHz TL L 2.5702423 GHz 5.54 dam Oce Bw 4.485514486 MHz
T2 1 2.5747577 GHz 6.19 dam T2 1 2.5747278 GHz 5.98 dam

L I ]

Date: 1.MOV.2018 08:48:05

L U ]

DCate: 1 NOV.2019 08.45.16

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum

Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz

Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.23 dBm)| 11.99 dBm)
2.59592000 GHz 2000 GHz,
= 0t B 4.465534466 MHZ @ 4476 MHz
X
d A A 12 di
n 7 T S B 10 L W
[ \ |
o d J 0 di
/ \ ] \
10 df f 1 10 d
{ \ [ |
204 ) \ 20 ( \
a0 AVl
< T =
I A A e |
3 - et EANESVIA EVYENY
40
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505029 GHz 13.23 dam ML 2,50512 GHz 11.99 dam
T 1 2,5927622 GHz 7.38 dbm Oce Bw 4,455534456 MHz TL L 2.5927722 GHz 7.18 dm Oce Bw 4,475524476 MHz
T2 1 2.5972278 GHz 6.94 dam T2 1 2.5072478 GHz 7.56 darm

L it J -

Date: 1.MOV.2018 08:45.48

L U ]

Date: 1 NOV.2019 08:50.00

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.02 dBm| mili] 11.96 dBm|
20 261751000 GHz, - 2.61824900 GHZ,
Oce B 4.495504496 MHz W0CE Bre 4.495504496 MHz
1 O W Iz di T A A
10 d T of X = Y 10 A WA A Y e “i
od 4 Y 0 / t
/ {
{ \ \
BUE , -10 di !
/ 4
/ \
21 Vil y 20 der
e s IArAwS A o
F3R.dem- Wy 30 T L
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.6175 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 261751 GHz 13.02 dBm ML 2.618249 GHz 11.95 dém
TL 1 26152622 GHz 7.23 dBm oce Bw 4.495504496 MHz T1 1 2.6152522 GHz 8.42 dBm oce Bw 4. 495504496 MHZ
T2 1 26197577 GHz .01 dbm T2 1 2.6197478 GHz 7.65 dém

Date: 1.NOV.2019 08:50:33

L )i ] -

Cate: 1.NOV.2019 085044

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A38-13 of 41




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 38

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I

Date: 1.MOV.2018 08:51:16

L U

Date: 1 NOV.2019 085127

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.30 dBm) ™M1[1] 13.76 dBm)
- 2.5783570 GHz - 2.5736410 GHZ]
0.030060031 MHz 1L Oce Bw 050949051 MHz
Am s . .
1w0d h 2F%) WO Favalral 2 0d LT PSS S
1 7
0 d f’ 0 d
-10 df -10 d /
| )
204
. i v / A
oy e e A . P A ana) A ~
==y
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result |
ML f 2.578357 GHz 14,30 dam ML 2.573641 GHz 13.76 dam
T 1 2,5704845 GHz 6.65 dBm Oce Bw 9.030965031 MHz TL L 2.5704845 GHz 6.67 dBm Oce Bw 9.050949051 MHz
T2 1 2.5795155 GHz 7.24 dam T2 1 2.5795355 GHz 7.89 darm

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 14.28 dBm| ™Il 14.17 dBm|
0 2.5968580 GHZ| - 2.5955990 GHz
S’].unw £.931068931 MHz ¥ Occhw §.951048951 MHz
104 JENAY W ENAWE.e SNt G 0d N _ A\ gt a N
{ /
od T od '
/ di |
104 - -10
20 d \ 20 d ! ¥
-
s - [ \. VA 1 Y f \
- - o s Sy, o S = p—
Rt N : I
40 df 40 di —
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result |
ML 1 2,596858 GHz 14.28 dBm ML 2.595599 GHz 14.17 dBm
TL 1 2,5905644 GHz 8.74 dBm Occ Bw 5.931088931 MHz TL L 2.5505045 GHz 7.15 dém Occ Bw B.95104B951 MHz
T2 1 2,5994955 GHz 7.27 dam T2 1 2.5994555 GHz 5.59 dam
L U J wa L JU J
Date 1.NOV 2018 08:52.00 Date: 1 NOV.2019 085211
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.19 dBm| mili] 14.64 dBm|
20 2.6145000 GHZ| - 2.6123030 GHz
Oce B 0.010980011 MHz T Oce B 9.030969031 MHz
i o T T A o
10 d cavA Al 104 SENAS SER
/ / 3
ad J od 1 :
! ! \
BUE } * -10 di
! \ {
20 d = 20 di
~ s R S “ Fal s
T Vs Ao IO A ~ i
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value Function Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.6145 GHz 14.19 dBm ML 2.612303 GHz 14.64 dBm
TL 1 2,6105045 GHz 8.55 dam Occ 8w 9.010989011 MHz TL L 2.5105045 GHz 8.33 dam Occ 8w 9.030969021 MHz
T2 1 26195155 GHz 8.26 dbm T2 1 2.6195355 GHz 7.17 dém

Date: 1.NOV.2019 08:5244

L )i

Cate: 1.NOV.2019 085255

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A38-14 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 38

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

L I ]

Date: 1.MOV.2018 08:53.27

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.56 dBm) ™M1[1] 11.70 dBm)
- 2.5840030 GHz - 2.5767510 GHz]
Occ B M 13.426575427 MHz Occ B 13.426573427 MHz
d 13 - o Al B 11
W A s T v ' 0 [7 Al A 7 AT
v ] . o |
| | ' '
/
-10 Y -10 d 7 I
| j \
204 T 20d f( T
0. dbin A e -y A TN Y
bt o T LETAN o )
Y Ly, 7 [ SN
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.5775 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2584003 GHz 13.56 dam ML 2.576751 GHz 11.70 dam
T 1 2,5707867 GHz 6.61 dBm Oce Bw 13.426573427 MHz TL L 2.5707867 GHz 6.94 dBm Oce Bw 13.426573427 MHZ
T2 1 25842133 GHz 8.73 dam T2 1 2.5842133 GHz 8.22 dam

U ]

Date: 1 NOV.2019 085338

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

L I ]

Date: 1.MOV. 2019 08:54:11

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 11.55 dBm)
- 2.5932920 GHz - 2.5981470 GHZ]
\:' 13.996605397 MHz 3¢ Bre 13.426573427 MHz
d Thy ) \n, A T2 " .
ol 7 e R 5 10 P BV S
ad '\ od
-10 df / - 10 d -
| \ [ ‘
20 d ! - 20 d jJ |
/ Lo R
s e s [l Jnr n i (AW " A Tl A\
] i 30 <7 Eakal STy
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503292 GHz 13.50 dam ML 2.508147 GHz 11.55 dam
T 1 25803766 GHz 7.65 dm Oce Bw 13.396603397 MHz TL L 2,5852567 GHz 6.32 dBm Oce Bw 13.426573427 MHz
T2 1 2.6017732 GHz 7.97 dam T2 1 2.5016833 GHz 6.88 dam

U ]

DCate: 1 NOV.2019 085422

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Date: 1.NOV.2019 08:54:55

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.69 dm| mili] 12.06 dBm|
20 2.6149880 GHZ| - 2.6189440 GHz
Gec Bu 13.306603397 MHz Oce B 13306603397 MHz
0] Fal £ Ll iy =¥ di I
10 d AN = 10 AT Swa vy prreamr s
\ /
0 di 0 1
-10d - 04 IF
/ \ \
20 d L L 20 d !
I RV LY v y ~ -
RPN Wy / AR A oL v A A
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.614988 GHz 13.69 dém ML 2.618544 GHz 12.08 dBm
TL 1 26058167 GHz 5.92 dBm Oce Bw 13.396603397 MHz T1 1 2.6058167 GHzZ 5.85 dam oce Bw 13.396603397 MHz
T2 1 26192133 GHz ©.29 dbm T2 1 2.6192133 GHz 7.74 dBm

)i ]

Cate: 1.NOV.2019 08:55.06

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A38-15 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9

LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

L I ]

Date: 1.MOV.2018 08:55.98

L U ]

Date: 1 NOV.2019 0855 49

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 12.06 dBm) ™M1[1] 10.99 dBm)
- 2.5717680 GHz - 2.5808790 GHZ]
Occ B 17.862137862 MHz ! Occ B 17.862137862 MHz
10d P YL = 10 df pi N
VT v 7 =
v K e
o4 0d
10 df 1 l\ -10 o -
20 d ..J L 20d ;
A L A \
B e . A Dy 4 \ WA
ARV PR LA LN
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.50 GHz 1001 pts Span 40.0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.571768 GHz 12.06 dam ML 2.580879 GHz 10.39 dam
T 1 2,571049 GHz 7.89 dm Oce Bw 17.862137862 MHz TL L 25710889 GHz 5.01 dam Oce Bw 17.862137862 MHz
T2 1 2.5889111 GHz 6.98 dam T2 1 2588951 GHz 7.78 dam

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

L I ]

Date: 1.MOV.2018 08:56:22

L U ]

Date: 1 NOV.2019 0856 33

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.54 dBm) 12.17 dBm)
- 2.6008740 GHz - 2.5959190 GHz]
Oce By 17.942057942 MHz M 17.822177822 MHz
T ¥
wd AT TR Py 104 WA i
v W L v
o4 0d
( \
-10 df -10 d f I\
20 d - 20 o } ‘\
a2 e e L A A ;
Aodein PAEw 8 P LA Trava
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.600874 GHz 11.54 dam ML 2.505919 GHz 12.17 dam
T 1 2,586043 GHz 7.69 dam Oce Bw 17.942057942 MHz TL L 2,5860889 GHz 6.26 dBm Oce Bw 17.822177822 MHz
T2 1 2.603991 GHz 7.08 dam T2 1 2.5039111 GHz 5.76 dam

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Date: 1.NOV.2019 08:57.06

L )i ]

Cate: 1.NOV.2019 0857.17

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT o Att a0de SWT  18.Gps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
CHEY 12.97 dbm| CHEY 10.92 dbm
0 2.6084020 GHz . 2.6122780 GHz
L Oce Bw 17.902097902 MHz occBw 17.902097902 MHz
10d - A 10d —
T T P = T o =
i T e R UNYAT, T Y
g ! od |
) i | ; ; l
-10 1 ; -10 : !
20 d J‘ - 20 df . T
e v ! ~ i
POV VA s L AT LY P PNy, L Y
i v Ot ? ]
-4nd -40 df
50 d -50 o
0d 60 d
CF 2.61 GHz 1001 pts Span 40.0 MHz GF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre x-valuo ¥-valuo Function Function Result Type | Ref | Trc x-valua ¥-value Function Function Result
f Il Il i i l f l Il i i Il
ML T 2,608402 GHz 12.37 dem ML 2.612278 GHz 10.92 dém
T1 1 2.601009 GHz 6.23 dBm oce Bw 17.902097902 MHz T1 1 2.601049 GHz 5.65 dam oce Bw 17.902097902 MHz
T2 1 26189111 GHz 5.51 dam T2 1 2.618951 GHz 6.26 dBm

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 38

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 10.24 dBm) ™M1[1] 12.26 dBm)
- 78900 GHz - 2.5763390 GHZ]
Occ By 4.465534466 MHZ M1 0ce By 9.030969031 MHZ
10d . 3 _ 104 Ty N NS Kol -
7 TV BV Y i 7 Y
o d 4 0 di ] |
{ \ |
-1 d ‘I 10 d [
/
\ | |
20 d f 20 d t
J [ N 1
e e 2ol PV NI e Y. AN, .Y, . .
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.573789 GHz 10.24 dam ML 2.576339 GHz 12,26 dam
T 1 2,5702522 GHz 5.81 dm Oce Bw 4,455534456 MHz TL L 2.5704845 GHz 6.79 dBm Oce Bw 9.030969031 MHz
T2 1 2,5747178 GHz 3.46 dam T2 1 2.5795155 GHz 6.14 dam

L U

Date: 1 NOV.2019 0858 55

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

Date: 1.MOV.2018 0857 50

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 10.19 dBm) ™M1[1] 11.69 dBm)
- 2.59922200 GHz - 2.5979170 GHz]
. Occ B 4.495504496 MHz - By 9.030969031 MHZ
104 EY I T 10 4 . X~ 1o
EAV v ey P VYN - = RS AW I — —
I ¥ T
od 0d !
| / |
-tod it 04 L
] \ \
i \
204 = 20d / L
/ L / \
4058 \ - ~ )
T = A0 By A
“ P v
d ) i
40 -40
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503222 GHz 10.19 dam ML 2.507917 GHz 11.59 dam
T 1 2,5927622 GHz 5.31 dm Oce Bw 4,495504496 MHz TL L 2,5004845 GHz 5.56 dbm Oce Bw 9.030969031 MHz
T2 1 2.5972577 GHz 6.24 dbm T2 1 2.5995155 GHz 6.65 dam
L U J

- )

Date: 1.MOV.2018 08:58.12 Date: 1 NOV.2019 085617

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.89 dm| mili]
20 261541200 GHz, - 2.6193220 GHz
Oce B 4.495504496 MHz M1 Oce B £.001008991 MHz
- . J ~ r
10 d A A NVLT 10 ra s S e
g od !
| \
BUE! -10d
4
20 d ! 20 di
1 .
a, aly 0, .". ~ N S
¥ 7 Y E —
40 df -40 d
50 df -50 di
-60 df -60 di
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 2615412 GHz 10.89 dBm ML 2.813322 GHz 12.95 dém
T1 1 26152522 GHz 4.65 dBm oce Bw 4.495504496 MHz T1 1 2.6105445 GHz 5.41 dBm oce Bw 8.991008991 MHZ
T2 1 26197478 GHz 5,65 dém T2 1 2.6195355 GHz 6.22 dbm

L )i

Cate: 1.NOV.2019 08:56.39

Date: 1.NOV.2019 08:58:33
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 38

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 10.36 dBm) ™M1[1] 10.64 dBm)
- 2.5797180 GHz - 2.5789210 GHZ]
c B 13.456549457 MHz Occ B 17.822177822 MHz
10d o < T 104d A .
o o J i
| [ |
-10 de + -10 d
J i |
20 d 20 d -
At A et et L
bval
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.579718 GHz 10.36 dam ML 2.578921 GHz 10.64 dam
T 1 2,5708167 GHz 4.91 dBm Oce Bw 13.456543457 MHz TL L 2,5711289 GHz 4,43 dBm Oce Bw 17.822177822 MHz
T2 1 25842732 GHz 4.51 dam T2 1 2588951 GHz 5.82 dam

L I

Date: 1.MOV. 2018 08:00:01

L U

Date: 1 NOV.2019 08.01.06

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 10.89 dBm)| MI[1] 11.10 dBm
- 2.5924830 GHz - 2.5992360 GHZ]
" Occ B 13966635367 MHz c Bre 17.862137862 MHz
di .4 - i x
10 - = 10
[ —— e PRI v o T At T o] S P
! / I | ¥l R i B A
o4 / I\ 0d i
10 d - -10 di |
/ | / |
20 d 4 20d
[ o / \L A A g et oo lf L fon
< T ¥ | f
WA TR YL 10
40 d o a0 d
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2502483 GHz 10.89 dam ML 2.509236 GHz 11.10 d8m
T 1 25803467 GHz 4.67 dBm Oce Bw 13.366633367 MHz TL L 2,5850889 GHz 5.68 dam Oce Bw 17.862137862 MHz
T2 1 2.6017133 GHz 5.55 dam T2 1 2.503951 GHz 4.67 dom

L I

Date: 1.MOV.2018 08:00:23

L U

DCate: 1 NOV.2019 090128

Hig

hest Channel / 15MHz / 6

4QAM

Highest Channel /

20MHz / 64QAM

Date: 1.NOV.2019 09:00:44

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.88 dm| mili] 11.07 dBm|
20 2.6077650 GHZ| - 2.6193570 GHz
Oce B 13.456543457 MHz Qe Bu 17.002007902 MHz
10d - 10d - ~ -
] P T T AT AT T3
|/ N v % W LJ_,' gl
0 di 0 ‘
-tod \J -10 df i l
20 d - 20 d / |
/ \ P \
. e RV Y ) P T [V
SRy = 30 Gy g v T
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2607765 GHz 10.88 dBm ML 2.613357 GHz 11.07 dém
T1 1 26057268 GHZ 6.47 dBm oce Bw 13.456543457 MHz T1 1 2.6010889 GHz 5.39 dam oce Bw 17.902097902 MHz
T2 1 26191833 GHz 4.19 dBm T2 1 2.618991 GHz 5.83 dém

L )i

Cate: 1.NOV.2019 09.01.50
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SPORTON LAB.

FCC RADIO TEST RE

PORT

Report No. : FG972205

Conducted Band

Edge

LTE Band 38/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[u:u m
= Sp um
Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 ohife_PURIOlS LINE 4BS PASS
10 dem ﬁ 10dBm ‘n\
0da l 0dBm l
-10 dBm ] \ -10 dem l
SPURIOUS_LINE_ABS u 20 dém LB i
20 Tl \I -30 dBm— NI P— ¥ T OO RPN :
-40 dBm ‘ iy Aty |[Loesnas
-50 dom -50 dem
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz | (|l Start 2.615 GHz 10005 pts Stop 2.645 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
£2.345 GHZ 2.564 GH2 1,000 MH2 256399 GHz -30.58 dém -5.58 dB 2,615 GHz 2.620 GHz 100.000 kHz 2.61965 GHz 16.21 dbm 11,79 dB
2.564 Gz 2.565 GHz 1.000 MHz 2.56473 GHz -28.48 dBm -15.48 d& 2 520 GHe 2621 GHz 100,000 kHz 2 62017 OHe 192 dom e hade
2.565 GHz 2.569 GHz 1.000 MHz 256880 GHz -16.07 dBm -6.07 dé& 2.621 GHz 2.625 GHz 1.000 MHz 2.62123 GHz -20.34 dBm -10.34 dB
2.565 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -20.99 dBm -10.39 dB 625 GHz 2626 GHz 1000 MH= 5 Eat0n oHe o6 o B T eddm
2.570 GHz 2.575 GHz 100,000 kHz 2.57038 GHz 19,50 dBm -10.50 d& o 526 CHe 554 Cha 1000 M 562052 Cha ~30-08 dam .08 B
T
i it L b

Date: 29.0CT 2019 10:39:11

Date: 28 0CT 2019 10:47:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Sp um L
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
o0 dhp_m sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
ods
-10 dam .
SPURIDUS_LINE_ABS
-30 dBm -
40 dBm 40 dBm
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2546 GHz £.504 GHz 1.000 MHz 256981 GHz 31,93 dbm =6.93 db 2,615 GHz 2.620 GHz 100.000 kHz 261815 GHz 5.25 dBm -24.54 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56419 GHz -31.15 dém -18.15 dé 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -27.54 dBm -17.54 dB
2565 GHz 2.569 GHz 1.000 MHz 256898 GHz -22.19 dém -12.19 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62144 GHz -24.35 dem -14.35 d&
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -27.21 dém -17.21 d8 5 655 GHe 3 696 GH2 1,000 Mz 2.69518 GHz 53,30 dBm 16,30 dB
2,570 GHz 2,575 GHz 100,000 kHz 2.57284 GHz 5,94 dém -24.06 dB .626 GHz 2.645 GHz 1.000 MHz 2.62001 GHz 30,76 dBm 576 dn
T
Il 1 P

Date: 29.0CT 2019 10:41:58

Date: 29.0CT.2019 10.44.45
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ssamonias. FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 38 / 5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

He

um =] sp um
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PASS 20 chipe_PURIOlS LINE ABS PASS
10 dBm i 10 dBm ‘n
0da l’l 0dBm
-10 dBm ] ‘ I -10 dBm |
- Mk
SPURIOUS_ LINE_ABS 1” 20 dém T I
30 dem . . " -30 dem— bl TN DR :
-40 dBm *ﬁg dB
-50 dem -50 dem
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Fraquency | Powerabs | Alimit |
2.545 Gz 2,564 GHp 1.000 MHg 256379 GHz -31.80 dBm -6.80 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61964 GHz 17.32 dBm -12.68 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56476 GHz -28.97 dém -15.97 d 2620 GHz 2621 GHe 100,000 kHz 2 62015 GHe 1592 dBm so2ds
2,565 GHz 2.569 GHz 1.000 MHz 2.56865 GHz -19.91 dém 2.621 GHz 2.625 GHz 1.000 MHz 2.62100 GHz -18.63 dBm -5.93 de
2.569 GHz 2.570 GHz 100,000 kHz 2.56895 GHz ~19.56 dBm 2.625 Gz 2.626 GHz 1,000 MHz 2,62514 GHz -28.66 dBm -15.66 dB
2.570 GHz 2.575 GHz 100,000 kHz 2.57034 GHz 16.59 dBm -13.41 dB 5 856 GHz 554 Cha 1,000 Mz 369715 CHe ~50.21 dhm 421 B
Y
] we I ( >

Date: 29.0CT 2019 10:40:34 Date: 28.0CT 2019 10:48:55

Lowest Band Edge / Full RB Highest Band Edge / Full RB

5 um ||| Spectrum

Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep

5GL Count 100/100 SGL Count 100,100

@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGHE GLNEKABS_ PARS

o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 dh”‘.‘n SPURIOUS _LINE_ABS PASS

10 dBm 10 dBm

0ds Pt i i ] e

-10 dem ] I‘ 10 dBm \‘

SPURIOUS_LINE_ABS [ 20 dem i [

-30 dBm = r -30 dem i e

-40 dBm -40 dBm

-50 dBm -50 dBm

-60 dBm -60 dem

Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[| Start 2.615 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.504 GHz 1.000 MHz 256298 GHz 32,17 dbm 7.7 dB 2,615 GHz 2.620 GHz 100.000 kHz 261846 GHz 4.68 dBm -25.32 db
2.564 GHz 2.565 GHz 1.000 MHz 2.55477 GHz -30.51 dBm -17.51 dB 2.620 GHz 2.621 GHz 100.000 kHz 262001 GHz -29.73 dBm -19.73 d8
2565 GHz 2.569 GHz 1.000 MHz 256895 GHz -22.67 dém -12.67 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62141 GHz -24.73 dBm -14.73 dB
2.569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -29.50 dBm -19.50 dB 5 655 GHe 2896 GHz 1,000 Mz 2.69515 GHz -30.85 dBm 1785 a8
2.570 GHz 2.575 GHz 100.000 kHz 2.57257 GHz 5.08 dBm -24.92 d& 2.626 GHz 2.645 GHz 1.000 MHz 2.62620 GHz -32.06 dbm -7.06 dB
Y
Il we i 1 )
Date: 29.0CT.2019 10.43:21 Date: 20.0CT.2019 10.46.08
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 38/5MHz /64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

sectrum =] sp um

Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 15.90 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr @1 AvgPwr

Limit §heck PAES | SPURIGUE CHANEKABS PABS

20 dhipe_§PURIOUS LINE ABS PAES 20 ghife_PUriols LINE aBs PASS

10 dem i 10 dBm ‘!",

0 dby H\ 0 dem

-10 dBm ] l -10 dem |

SPURIUS_LINE_ABS l., -20 dBm— I

-30 dam i -30 dem !

\ ] v — —

40 dBm u Y] ([l -e cem—

-50 dom -50 dem

-60 dBm &0 dBm

Start 2.545 GHz 10005 pts Stop 2.575 GHz | (|l Start 2.615 GHz 10005 pts Stop 2.645 GHz

Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.545 Gz 2,564 GHp 1.000 vz 256351 GHz -33.28 dBm -8.28 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61967 GHz 17.20 dBm -12.80 dB
2.564 Gz 2.565 GHz 1.000 MHz 2.56492 Gz -33.02 dBm -20.02 d& 2 520 GHe 2621 GHz 100,000 kHz 2 2021 OHe 1001 dBm oo de
2.565 GHz 2.569 GHz 1.000 MHz 256880 GHz -27.90 dBm -17.90 d& 2.621 GHz 2.625 GHz 1.000 MHz 2.62110 GHz -29.05 dBm -19.05 d&
2.565 GHz 2.570 GHz 100.000 kHz 2.56998 GHz -22.69 dBm -12.69 dB 625 GHz 2626 GHz 1000 MH= 5 Eat0s oHe e e e e
2.570 GHz 2.575 GHz 100,000 kHz 2.57035 GHz 18.31 dBm -13.69 d8 o 526 CHe 554 Cha 1000 M 362017 Cha ~35.56 dam 796 B
T
] we j ( >

Date: 29.0CT 2018 10:50:19 Date: 28.0CT 2019 10:54:29

Lowest Band Edge / Full RB Highest Band Edge / Full RB

5 um ||| Spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PAES
o0 thJH BPURIOUS ) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS_LINE_ABS PASS
10 dem 10 dBm
ode T e o i
-10 dam . Jr 10 dem 1‘
SPURIDUS_LINE_ABS I 20 dBm 1 [
20 dor N i 00—
40 dBm 40 dBm
-50 dem -50 dBm
60 dam -50 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2:545 GHz 2.564 GHz 1.000 MHz 2.56362 GHz -32.45 dBm -7.45 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61850 GHz 3.70 dBm -26.30 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56475 GHz -31.02 dém -18.03 d& 2.620 GHz 2.621 GHz 100.000 kHz 2,62001 GHz -29.12 dBm -19.12 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56894 GHz -22.68 dém -12.68 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62104 GHz -24.05 dbm ~14.05 db
2,569 GHz 2.570 GHz 100,000 kHz 256999 GHz -30.11 dém -20.11 dB 5 525 CH= 2896 GHz 1,000 MHz 62514 CHe 2953 dBm 1659 db
2.570 GHz 2.575 GHz 100.000 kHz 2.57310 GHz .47 dém -25.53 dB 2,626 GHz 2,645 GHz 1,000 MHz 2,62769 GHz -30.35 dbm -5.35 dB
T
) v I ( >

Date: 29.0CT 2019 10:51:42

Date: 29.0CT.2019 10:52:06

TEL : 886-3-327

-3456

FAX . 886-3-328-4978

Page Number

1 A38-21 of 41



ssamonias. FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 38/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

He

um =] sp um
Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE CHEEKARS_ PABS
on dhlpe_$PURIOUS LINE ABS BABS 20 dblfpe_$PURIOUS LINE ABS PASS
10 dBm ﬂ 10 dém

I

0dB

\
l -10 dBm J \
|

f
-;;L::;U: LINE_£BS | [ h 20 dem ’m{ M I;‘l

| . i Iy L N
-30 dBm T — i |‘U 30 dBm L Ll L L Aok
| )
-40 dBm A <40 dBr
L PR TIILTY [|| Paolbet e SO [ S
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz (| start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2,545 GHz 2.560 GHz 1.000 MHz 2,55838 GHz -32.24 dBm “7.24.d8 2,610 GHz 2.620 GHz 100.000 kHz 2.61842 GHz 18.20 dBm -11.80 dB
2,560 GHz 2.5685 GHz 1.000 MHz 256484 GHz -30.13 dém -17.13 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62002 GHz -13.61 dBm -3.61 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56897 GHz -17.97 d&m 2,621 GHz 2.625 GHz 1,000 MHz 2.62164 GHz -23.64 dBm -13.64 dB
2.569 GHz 2.570 GHz 200.000 kHz 2.56575 GHz -19.25 dém 2.625 GHz 2.630 GHz 1,000 MHz 2.62538 GHz -28.00 dBm -15.00 dB
2,570 GHz 2.580 GHz 100,000 kHz 2.57063 GHz 17.78 dBm -12.22 dB 2.630 GHz 2.645 GHz 1,000 MHz 2.63027 GHz -28.05 dbm -3.05 db
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Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.560 GHz 1.000 MHz 2.55683 GHz -32.43 dBm -7.43 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61644 GHz 2.44 dBm -27.56 dB
2.560 GHz 2.565 GHz 1.000 MHz 256353 GHz -28.97 dém -15.97 d& 2.620 GHz 2.621 GHz 200.000 kHz 2.62003 GHz -29.02 dBm -19.02 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56875 GHz -26.57 d&m -16.57 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62101 GHz -24.85 dBm -14.85 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56955 GHz -30.38 dBm -20.38 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62553 GHz 27.83 dbm Z14.83 dB
2.570 GHz 2.560 GHz 100.000 kHz 2.57112 GHz 2.52 dém ~27.47 d8 2,630 GHz 2.645 GHz 1.000 MHz 2.63305 GHz -32.29 dbm -7.29 dB
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